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History of this test report

Report No. Version Description Issue Date

FR483110A 01 Initial issue of report Nov. 05, 2024

Revise Antenna Gain and Appendix A

FR483110A 02 This report is an updated version, replacing the Jun. 10, 2025
report issued on Nov. 05, 2024.

Revise Appendix A

FR483110A 03 This report is an updated version, replacing the | Jun. 16,2025
report issued on Jun. 10, 2025.
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Summary of Test Result

Report Ref Std. Result
Clause Clause Test tems (PASS/FAIL) Remark
3.1 15.247(a)(2) 6dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Pass -
3.2 15.247(b) Power Output Measurement Pass -
3.3 15.247(e) Power Spectral Density Pass -
Conducted Band Edges Pass -
3.4 15.247(d)
Conducted Spurious Emission Pass -
. . 2.70 dB
3.5 15.247(d) Rad'atEdSBz:iifsdgﬁ:;gnRad'ated Pass under the limit at
P 4924.00 MHz
- 15.207 AC Conducted Emission Not Required -
3.6 15.203 Antenna Requirement Pass -

Note: Not required means after assessing, test items are not necessary to carry out.

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are

declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: Yun Huang

Report Producer: Mila Chen
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR483110A

1  General Description

1.1 Product Feature of Equipment Under Test

Product Feature

Equipment LNADVW

Brand Name Continental Automotive Systems
Model Name LNADVW

FCCID LHJ-LNADVW

Installed into the Host

Equipment name: StrLnk2
Brand name: Continental Automotive Systems
Model name: LNADVW

EUT supports Radios application

WCDMA/HSPA/LTE/GNSS
WLAN 11b/g/n HT20
WLAN 11a/n HT20/HT40

EUT Stage Identical Prototype
1.2 Product Specification of Equipment Under Test
Product Specification is subject to this standard
Tx/Rx Frequency Range 2402 MHz ~ 2480 MHz
802.11b : 20.97 dBm / 0.1250 W
Maximum Output Power to Antenna | 802.11g: 15.77 dBm / 0.0378 W
802.11n HT20 : 16.67 dBm / 0.0465 W
802.11b: 14.94 MHz
99% Occupied Bandwidth 802.11g: 17.32 MHz
802.11n HT20 : 18.48 MHz
Antenna Type / Gain PCB Antenna with gain 3.38361 dBi
Tvbe of Modulation 802.11b : DSSS (DBPSK / DQPSK / CCK)
yp 802.11g/n : OFDM (BPSK / QPSK / 16QAM / 64QAM)
Remark: The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report
summary.
1.3 Modification of EUT

No modifications made to the EUT during the testing.
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1.4

Testing Location

Test Site Sporton International Inc. Wensan Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.
THO5-HY, 03CH11-HY

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW3786

1.5 Applicable Standards
According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:
+ FCC Part 15 Subpart C §15.247
+ FCC KDB Publication No. 558074 D01 15.247 Meas Guidance v05r02
+ FCC KDB 414788 D01 Radiated Test Site v01r01.
+ ANSI C63.10-2013
Remark:
1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.
2. The TAF code is not including all the FCC KDB listed without accreditation.
3. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
TEL: 886-3-327-0868 Page Number 1 6 of 20
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2 Test Configuration of Equipment Under Test

The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated: radiation
emission (9 kHz to the 10th harmonic of the highest fundamental frequency or to 40 GHz, whichever is
lower). For radiated measurement, the measured emission level of the EUT was maximized by rotating
the EUT on a turntable, adjusting the orientation of the EUT and EUT antenna in three orthogonal axis
(X: flat, Y: portrait, Z: landscape), and adjusting the measurement antenna orientation, following C63.10

exploratory test procedures and only the worst case emissions were reported in this report.

2.1 Carrier Frequency and Channel

Freq. Freq.

Frequency Band Channel (I\I.I-ili) Channel (;nel-?z)

1 2412 7 2442

2 2417 8 2447

3 2422 9 2452
2400-2483.5 MHz

4 2427 10 2457

5 2432 1 2462

6 2437

2.2 Test Mode

The final test modes include the worst data rates for each modulation shown in the table below.

Modulation Data Rate

802.11b 1 Mbps

802.11g 6 Mbps

802.11n HT20 MCSO0

.y 2400-2483.5 MHz
802.11b 802.11g 802.11n HT20

Low 01 01 01
Middle 06 06 06
High 1" 1 11

Remark: For radiation spurious emission, the modulation and the data rate picked for testing are
determined by the Max. RF conducted power.
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2.3 Connection Diagram of Test System

System BT
Simulator AP router Motebook GPS Station Earphone

Power EUT

Source Motebook

This example is connection diagram of EUT test configurations.,
For detail, please refer to test mode configuration and setup pholographs for each test item.

2.4 Support Unit used in test configuration and system

Item |Equipment Brand Name |Model Name |FCC ID Data Cable Power Cord
AC I/P:
. Unshielded, 1.2 m
1. [Notebook DELL Latitude 3400 NA N/A DC O/P-
Shielded, 1.8 m
2. |TP LoadBox Continental Subaru T19 N/A N/A N/A
3. |DC Power Supply |GW Instek GPE-2323 N/A N/A N/A

2.5 EUT Operation Test Setup

The RF test items, utility “QRCT v3.0.277.0” was installed in Notebook which was programmed in
order to make the EUT get into the engineering modes to provide channel selection, power level, data

rate and the application type and for continuous transmitting signals.
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2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example:
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

TEL: 886-3-327-0868 Page Number 1 9 of 20
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3 Test Result
3.1 6dB and 99% Bandwidth Measurement

3.1.1Limit of 6dB and 99% Bandwidth
The minimum 6 dB bandwidth shall be at least 500 kHz.

3.1.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3Test Procedures
1. The testing follows the ANSI C63.10 Section 6.9.3 (OBW) and 11.8.1 (6dB BW).

2. The RF output of EUT is connected to the spectrum analyzer by RF cable and attenuator. The
path loss is compensated to the results for each measurement.

Set the maximum power setting and enable the EUT to transmit continuously.

4. Make the measurement with the spectrum analyzer's resolution bandwidth (RBW) = 100 kHz.
Set the Video bandwidth (VBW) = 300 kHz. In order to make an accurate measurement. The 6
dB bandwidth must be greater than 500 kHz.

5. For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1-5% of the emission bandwidth and set the Video bandwidth (VBW) = 3 * RBW.

6. Measure and record the results in the test report.

3.1.4Test Setup

(a¥s [} O
Spectrum Analyzer EUT
3.1.5Test Result of 6dB and 99% Occupied Bandwidth
Please refer to Appendix A.
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3.2 Output Power Measurement

3.2.1Limit of Output Power
For systems using digital modulation in the 2400-2483.5 MHz, the limit for output power is 30 dBm. If
transmitting antenna with directional gain greater than 6 dBi is used, the peak output power from the
intentional radiator shall be reduced below the above stated value by the amount in dB that the
directional gain of the antenna exceeds 6 dBi. In case of point-to-point operation, the limit has to be

reduced by 1 dB for every 3 dB that the directional gain of the antenna exceeds 6 dBi.

3.2.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.2.3Test Procedures

1. For Average Power, the testing follows ANSI C63.10 Section 11.9.2.3.2 Method AVGPM-G

2. The RF output of EUT is connected to the power meter by RF cable and attenuator. The path
loss is compensated to the results for each measurement.

3.  Setthe maximum power setting and enable the EUT to transmit continuously.

4.  Measure the conducted output power and record the results in the test report.

3.2.4Test Setup

=

[

Attenuator
Power Meter EUT
3.2.5Test Result of Average Output Power
Please refer to Appendix A.
TEL: 886-3-327-0868 Page Number 1 11 of 20
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3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

The peak power spectral density shall not be greater than 8 dBm in any 3 kHz band at any time

interval of continuous transmission.

3.3.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.3.3Test Procedures

1. The testing follows the ANSI C63.10 Section 11.10.2 Method PKPSD.

2. The RF output of EUT is connected to the spectrum analyzer by RF cable and attenuator. The
path loss is compensated to the results for each measurement.

3.  Setthe maximum power setting and enable the EUT to transmit continuously.

4. Make the measurement with the spectrum analyzer's resolution bandwidth (RBW) = 3 kHz.
Video bandwidth VBW = 10 kHz In order to make an accurate measurement, set the span to 1.5
times DTS Channel Bandwidth. (6dB BW)

5. Detector = peak, Sweep time = auto couple, Trace mode = max hold, Allow trace to fully
stabilize. Use the peak marker function to determine the maximum power level.

6. Measure and record the results in the test report.

3.3.4Test Setup

Spectrum Analyzer EUT
3.3.5Test Result of Power Spectral Density
Please refer to Appendix A.
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3.4 Conducted Band Edges and Spurious Emission Measurement

3.4.1Limit of Conducted Band Edges and Spurious Emission Measurement

In any 100 kHz bandwidth outside of the authorized frequency band, the emissions which fall in the

non-restricted bands shall be attenuated at least 20 dB / 30dB relative to the maximum PSD level in

100 kHz by RF conducted measurement.

3.4.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.4.3Test Procedures

1. The testing follows the ANSI C63.10 Section 11.11.3 Emission level measurement.

2. The RF output of EUT is connected to the spectrum analyzer by RF cable and attenuator. The
path loss is compensated to the results for each measurement.

3. Setthe maximum power setting and enable the EUT to transmit continuously.

4. Set RBW =100 kHz, VBW=300 kHz, Peak Detector. Unwanted Emissions measured in any 100
kHz bandwidth outside of the authorized frequency band shall be attenuated by at least 20 dB
relative to the maximum in-band peak PSD level in 100 kHz when maximum peak conducted
output power procedure is used. If the transmitter complies with the conducted power limits
based on the use of RMS averaging over a time interval, the attenuation required under this
paragraph shall be 30 dB instead of 20 dB per 15.247(d).

5. Measure and record the results in the test report.

6. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

3.4.4Test Setup

e 2

Spectrum Analyzer EUT

3.4.5Test Result of Conducted Band Edges and Spurious Emission

Please refer to Appendix A.
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3.5 Radiated Band Edges and Spurious Emission Measurement

3.5.1Limit of Radiated band edge and Spurious Emission Measurement

In any 100 kHz bandwidth outside the intentional radiator frequency band, all harmonics/spurious

must be at least 20 dB below the highest emission level within the authorized band. If the output

power of this device is measured by spectrum analyzer, the attenuation under this paragraph shall be

30 dB instead of 20 dB. In addition, radiated emissions which fall in the restricted bands must also

comply with the limits as below.

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F (kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

3.5.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.5.3Test Procedures

1. The testing follows the ANSI C63.10 Section 11.12.1 Radiated emission measurements.

2. The EUT is arranged to its worst case and then tune the antenna tower (from 1 m to 4 m) and
turntable (from O degree to 360 degrees) to find the maximum reading. A pre-amp and a high
pass filter are used for the test in order to get better signal level.

3. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

4. The EUT is set 3 meters away from the receiving antenna, which is mounted on the top of a
variable height antenna tower.

5. Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-“.

TEL: 886-3-327-0868 Page Number 1 14 of 20
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7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies. When there is no suspected emission found and the harmonic
emission level is with at least 6 dB margin against average limit line, the position is marked as

8. Use the following spectrum analyzer settings:

(1) Span shall wide enough to fully capture the emission being measured;
(2) Set RBW =100 kHz for f < 1 GHz; VBW > RBW; Sweep = auto; Detector function = peak;
Trace = max hold,;
(3) Set RBW =1 MHz, VBW= 3 MHz for f > 1 GHz for peak measurement.
For average measurement:
+  VBW =10 Hz, when duty cycle is no less than 98 percent.
«  VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.

3.5.4Test Setup

For radiated emissions below 30MHz

i | RX Antenna
- 3m -

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver
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For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer | Receiver
For radiated test from 1GHz to 18GHz
RX Antenna

| EUT ;<— 3 m — ¥

= I,

Metal Full Soldered Ground Plane

=P

Spectrum Analyzer / Receiver
For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

== ..

Spectrum Analyzer / Receiver
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3.5.5Test Results of Radiated Spurious Emissions (9kHz ~ 30MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result comes

out very similar.

3.5.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix B.

3.5.7Duty Cycle

Please refer to Appendix C.

3.5.8 Test Result of Radiated Spurious Emission (30MHz ~ 10t Harmonic)

Please refer to Appendix B.
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3.6 Antenna Requirements
3.6.1 Standard Applicable

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply
with the provisions of this section. The manufacturer may design the unit so that a broken antenna can
be replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited.
This requirement does not apply to carrier current devices or to devices operated under the provisions
of § 15.211, 15.213, 15.217, 15.219, 15.221, or § 15.236. Further, this requirement does not apply to
intentional radiators that must be professionally installed, such as perimeter protection systems and
some field disturbance sensors, or to other intentional radiators which, in accordance with § 15.31(d),
must be measured at the installation site. However, the installer shall be responsible for ensuring that

the proper antenna is employed so that the limits in this part are not exceeded.

3.6.2 Antenna Anti-Replacement Construction

Antenna permanently attached.
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4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. |Characteristics Calg)ar::ion Test Date Due Date Remark
Hygrometer | TECPEL DTM-303A | TP201996 N/A Nov. 07, 2023 %’;_0275‘2200224; Nov. 06, 2024 g";gg‘_ﬁi‘;
Power Sensor|  DARE | RPR3006W 115(')0(0,\?3:1254";‘? 10MHz-6GHz | Jan. 10, 2024 | 00 072 208 Jan. 09, 2025 g";g:ﬁ?‘;
Aifl;lr zg:\"’v‘:é FSV3044 101466 | 10HZ~44GHZ | Jan. 24, 2024 %:éi.027é,22002244~ Jan. 23, 2025 (C:T"'_r"gg‘_ﬁi‘;
Swien Sonol| - Burgeon ETF-058 E%g?;)g“ N/A May 20, 2024 %’;'0275’2200224; May 19, 2025 E:T"'_ng‘_ﬁi‘;
Software Sporton ?eTr\g LFn;__zeltréegT N/A o tﬁ;’r”%:tt‘ftde - N/A %:;_0275‘2200224 . N/A g";gg‘_ﬁi‘;
BlogAntenna | TeseQ | CPLOTVDE& | 9SS | 30MHz~1GHz | Oct. 05, 2024 %Ccti_1252"22002244~ Oct. 04, 2025 (Osgﬂ:fff’}:\()
Horn Antenna SCHV&’?(RZBE BBHA 9120 D |9120D-01620 | 1GHz~18GHz | Aug. 28, 2024 %05_1252"2200224; Aug. 27, 2025 (OggdHiﬂi_"gY)
SHPERF Hom) SCHVRRZBE| 8BHA9170 | 00993 | 18GHz~40GHz | Nov. 24, 2023 %;_1252"2200224; Nov. 23, 2024 (Ogg‘:‘iﬂiﬁ:\()
Amplifier SONOMA 310N 187312 9kHz~1GHz | Dec. 08, 2023 %Céi_1252"22002244~ Dec. 07, 2024 (OggdHiff_O:Y)
Preamplifier |  Keysight 83017A | MY53270080 | 1GHz~26.5GHz | Mar. 25, 2024 %3;_1252"2200224; Mar. 24, 2025 (OggdHiﬂi_"gY)
Preamplifier | Jet-Power JPAO11§'55'30 17122883000 1GHz~18GHz | Jun. 13, 2024 %Ccti_1252"22002244~ Jun. 12, 2025 (O:'jg‘::ff_o}:\()
Preamplifier EMEC EM18G40G | 060715 |18GHz~40GHz | Dec. 07, 2023 %Céi_1252"220§244” Dec. 06, 2024 (Oggﬂﬂi_";\()
SA%ZCI;;T Keysight N9O10A | MY54200486 | 10Hz~44GHz | Oct. 14, 2024 %3;_1252"2200224; Oct. 13, 2025 (O?ngdHiﬁi_";Y)
FE«';"C'eT“‘?Z: Keysight | N9O3BA(MXE) | MY55420170 |20MHz~8.4GHz | Jul. 19, 2024 C(’)C;i_1252"22002244~ Jul. 18, 2025 (OigdHifff’SY)
covter | ovee | mwom | wa S| [mSm | e
AntennaMast| EMEC  |AM-BS-4500B|  N/A 1~4m N/A %3;_1252"2200224; N/A (OggdHiﬂi_‘:Y)
Turn Table EMEC TT 2000 N/A 0~360 Degree N/A C(’)C;i_1252"22002244~ N/A (Oigaiﬂi-ol—?Y)
Software Audix 60 OOEQ3-8-2 4 | RK-001053 N/A N/A %3;_ 1252"2200224 . N/A (O?ngdHiﬁi_";Y)
RF Cable gﬂﬁii; SUC%Z"EX 8040132 | 30M~40G | May 23, 2024 C(’)Céi_1252"22002244~ May 22, 2025 (ossgﬁiﬂmv)
RF Cable gﬂﬁii; SUCS)ZLEX MY2859/2 | 30MHz~40GHz | Mar. 06, 2024 %3;_1252"2200224; Mar. 05, 2025 (O?ngdHiﬁi_";Y)
RECable | Sirnen | o aop | 8039512 | 9K=30M | Mear. 06,2024 | 1% TR Mar. 05, 2025 (Oﬁgﬂﬁiﬂw
RF Cable ';Bﬁii; SUC1%ZLEX 803951/2 | 30M~40G | Mar. 06, 2024 %’;_1252"2200224; Mar. 05, 2025 (O?ngdHif;i_oﬁY)
Attenuator | HONOVA | o %0 | 0028 N/A Jul. 09,2024 | % 15 T2 ul. 08, 2025 (O?ngaifff’;\()
Filter Wainwright ﬁ?&:iﬁsbiﬁ?g SN3 oo | sep. 10,2024 | . 1> 2R M sep. 09, 2025 (Oigﬂfffﬁw
Filter Wainwright %‘_'2361328'8185 SN11 1'P5§SSHFZ“i‘e°rW Sep. 10, 2024 %’;_1252"2200224; Sep. 09, 2025 (OigdHiﬂi_oﬁY)
Hygrometer | TECPEL DTM-303B | TP140325 N/A Dec. 08, 2023 %’;_1252"2200224; Dec. 07, 2024 (O?ngdHiﬁif’:Y)
TEL: 886-3-327-0868 Page Number 119 of 20
FAX: 886-3-327-0855 Issue Date : Jun. 16, 2025
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swanranas. FCC RADIO TEST REPORT Report No. : FR483110A

5 Measurement Uncertainty

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence 6.4 dB
of 95% (U = 2Uc(y)) )

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.1dB

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence 5.3 dB
of 95% (U = 2Uc(y)) )

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence
o _ 5.3dB
of 95% (U = 2Uc(y))
TEL: 886-3-327-0868 Page Number 1 20 of 20
FAX: 886-3-327-0855 Issue Date : Jun. 16, 2025

Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version : 03



Appendix A. Test Result of Conducted Test Items

Report Number : FR483110A

Test Engineer:

Benny Ku and Derek Hsu

Temperature:

21~25

°C

Test Date:

2024/10/07~2024/10/25

Relative Humidity:

51~54

%
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TEST RESULTS DATA

6dB and 99% Occupied Bandwidth

Report Number : FR483110A

2.4GHz Band Single Antenna

Data e, 99% Occupied BW 6dB BW 6d3 gw .
Mod. NTY CH. (MHz) (MHz) Limit Pass/Fail

Rate (MHz)

(MHz)
Antl Ant2 Antl Ant2

11b (1Mbps| 1 1 2412 13.96 - 10.06 - 0.50 Pass
11b |1Mbps| 1 6 2437 14.94 - 10.07 - 0.50 Pass
11b (1Mbps| 1 11 2462 13.78 - 10.04 - 0.50 Pass
11g |6Mbps| 1 1 2412 16.92 - 16.08 - 0.50 Pass
11g |6Mbps| 1 6 2437 17.32 - 16.32 - 0.50 Pass
11g (6Mbps| 1 11 2462 16.72 - 16.29 - 0.50 Pass
HT20 [ MCSO| 1 1 2412 18.05 - 17.17 - 0.50 Pass
HT20 | MCSO| 1 6 2437 18.48 - 17.31 - 0.50 Pass
HT20 [ MCSO| 1 11 2462 17.84 - 16.93 - 0.50 Pass

Al-20f 4



TEST RESULTS DATA

Average Output Power

Report Number : FR483110A

2.4GHz Band Single Antenna

Average Conducted EIRP EIRP
Data Freq. Conducted qugr DG_ Power qu_er Pass
Mod. Rate NTY CH. (MH2) Power Limit (dBi) (dBm) Limit IFail

(dBm) (dBm) (dBm)

Antl [ Ant2 | SUM | Antl [ Ant2 Antl Ant2 [ Antl | Ant2 | Antl [ Ant2

11b [1Mbps| 1 1 2412 | 19.37 - 30.00 - 3.38361 - 22.75 - 36.00 - Pass
11b (1Mbps| 1 6 2437 | 19.37 - 30.00 - 3.38361 - 22.75 - 36.00 - Pass
11b |[1Mbps|[ 1] 11 2462 | 20.97 - 30.00 - 3.38361 - 24.35 - 36.00 - Pass
11g (6Mbps| 1 1 2412 | 14.67 - 30.00 - 3.38361 - 18.05 - 36.00 - Pass
11g |6Mbps| 1 6 2437 | 14.97 - 30.00 - 3.38361 - 18.35 - 36.00 - Pass
11g |6Mbps| 1| 11 2462 | 15.77 - 30.00 - 3.38361 - 19.15 - 36.00 - Pass
HT20 [ MCSO| 1 1 2412 | 16.07 - 30.00 - 3.38361 - 19.45 - 36.00 - Pass
HT20 [ MCSO| 1 6 2437 | 15.77 - 30.00 - 3.38361 - 19.15 - 36.00 - Pass
HT20 (MCSO| 1| 11 2462 | 16.67 - 30.00 - 3.38361 - 20.05 - 36.00 - Pass

Note: Measured power (dBm) has offset with cable loss.

Al-3 of 4



TEST RESULTS DATA

Peak Power Spectral Density

Report Number : FR483110A

2.4GHz Band Single Antenna
Peak PSD DG PeiﬁtSD
Mod. | P2 Nty ch. | 769 (dBm/3kHz) (dB) (dBm/3kHz) Pass/Fail
Rate (MHz)
Antl Ant2 Wgrgf 1 At Ant2 Antl Ant2
11b (1Mbps| 1 1 2412 -5.23 - 3.38361 - 8.00 - Pass
11b |1Mbps| 1 6 2437 -5.18 - 3.38361 - 8.00 - Pass
11b (1Mbps| 1 11 2462 -3.18 - 3.38361 - 8.00 - Pass
11g |6Mbps| 1 1 2412 -10.66 - 3.38361 - 8.00 - Pass
11g (6Mbps| 1 6 2437 -9.30 - 3.38361 - 8.00 - Pass
11g (6Mbps| 1 11 2462 -7.31 - 3.38361 - 8.00 - Pass
HT20 [ MCSO| 1 1 2412 -9.90 - 3.38361 - 8.00 - Pass
HT20 [ MCSO| 1 6 2437 -9.48 - 3.38361 - 8.00 - Pass
HT20 [ MCSO| 1 11 2462 -7.93 - 3.38361 - 8.00 - Pass

Measured power density (dBm) has offset with cable loss.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR483110A

6dB and 99% Occupied Bandwidth|
<802.11b>

6dB Bandwidth

99% Occupied Bandwidth

RefLevel 3000 08m  Offset 25,798 = RBW 100 kiz
- At 20dB SWT 101 ms ® VEW 300 kHz _Mode Sweep

RefLevel 30.0008m  Offset 25,798 = RBW 300 kiz
- At 208 SWT 101 ms ® VEW 1Mz Mode Sweep

1 frequency Sweep

1 Occupied Bandwidth

Measur [T

01:45:37 MM 10/25/202¢

Messur

01:45:26 MM 10/25/2024

i dém
201351880GHy
0.06400 Nt
10
10 -
1 8415 dier e e »
PR U SN N e WA R 048 (N
) 22415 dbon ENa — i -,
=N W “Len 3
Al " ] W
108m f ul | \
s . ; 1
N4 | / Y
f
7 - W
¥ \ et "o
\ -
a k
W
"40 dBi
F 2412 6Hz 10001 pts .0 WHe/ Span 0.0 Mbz
2 Marker Table
[ 1 24135148 GHz 10.17 dBm b 13.964 752445 MHz
il 1 24051259 Gtz 383d8m O B Centroid 2412108 28 GHiz
|G 2412 6He 70001 pis 2.0MHz/ Span 20.0 Mz 7 il 24130966 6z 149 dBm Oce B Freq Offset 108.280050 356 ki

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<802.11g>

6dB Bandwidth

99% Occupied Bandwidth

Ref Level 30.00 8 Offset 25.50dB = RBW 100 kiz
- Att 205 SWT 101 ms @ VBW 300Ktz Mode Sweep
1 Frequency Sweep

H13583 dgen i

k) Ik S O

MA ] i L) A
2 T e R T et Ty U i rpldv
4 /

RefLevel 3000 8m  Offset 25.50dB = RBW 300 iz
- At 0 SWT 10.1ms @ VEW 1 Miiz_Mode Sweep
1 Occupied Bandwidth

Wwﬂwl:ﬂww

40 dBi
F 2412 GH: 10001 pis .0 M/ Span 50.0 MKz
2 Marker Table
i i 24161796 GHz 6.97 dBm Occ b 16917222213 MHz
TI 1 240351804 Gz 378 dim e b Centroid 2411576649 e
|CF 2412 Gz 70001 pis 0 MiHa/ Span 20.0 MKz ] i 2420435 36 Gie 242 dbn e B Freq Offset 23,351 0BD 696 kite
Measur Hum et Measur Hum

07:17:36 BM 10/25/2024

07:17:26 BM 10/25/2024

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: A2-10f 13




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR483110A

<802.11n HT20>

6dB Bandwidth

99% Occupied Bandwidth

RefLevel 3000 ¢ Offset 256948 = RBW 100Kz
- At 2008 SWT 101 ms ® VBW 300 kitz_ Mode Sweep
1 frequency Sweep

RefLevel 3000 08m  Offset 25.69dB = RBW 300 kiz
- At 208 SWT 101 ms ® VEW 1Mz Mode Sweep

1 Occupied Bandwidth

07:42:15 M 10/25/2024

07:42:03 M 10/25/2024

7000 M X
0 ,
0 ) P R s
db 7 v
i T LU SN LY P / \
= R e e = P n ¥ M J
|
10 iy l.\‘
of "
i |
A
40 dbm
F 2412 6Hr 10001 pis .0 MHz/ Spon 50.0 MHz
2 Marker Table
[ 1 24178744 GHz 1.0 d8m Occ b 18.045433 001 MHz
n 1 240300975 Gz 208 déim Oce bw Centroid 2412052468 Gtz
[CF 2412642 10001 pis 2.0MHz/ Span 20.0 MiHa il 1 2421075 18 6Hz 1.54 dbim Oce b Freg Offset 52468417 128 kite
Me Hunm 3 TNl Massur W

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR483110A

lPower Spectral Density(dBm/3kHz)

<802.11b>

<802.11g>

Worst Case Power Density (dBm/3kHz)

Ref Level 30.00dBm  Offset 256608 = RBW 3 kHz

® Att 20d8 SWT  16Bms & VBW 10kHz Mode Sweep
1 Frequency Sweep 1Pk Max
m1[1] -3.18dBm
24530525 GHz|
20 dBarr
10 dB
0 dBe »
10 YT .lrv-‘ﬂ'ﬁtx”njﬂ"“ "»‘-‘J"l-“""‘ﬁ J‘FJ'”"L‘J"l.w‘u‘f' JJLJ..A\'J'V- b
B g i e 7 I lEN] i
" J i
N L'L‘V“l S W Y I el
20 di o -- by
i m v i
CF 2.462 GHz 1001 pts 1.51 MHz/ Span 15.057 MHz
Weasurng. [IENEENAND & Ml

01:54:51 AM  10/25/2024

Worst Case Power Density (dBm/3kHz)

Ref Level 30.00dBm  Offset 25.56dB ® RBW 3 kHz

07:36:02 PM  10/25/2024

- Att 2048 SWT 272 ms & VBW 10kHz Mode Sweep
M) ~7.31 dBm
2.452 0005 GHz|
20 dBar
10 dBe
0 dBa
10 dBm ] y ;
o A AL A AR kAN AR A Ay A h A
IA,-N‘-.H d\f'r"u \f ¢ W ‘}‘l) l.'J\'”‘: it \,‘L vy ]'.‘ W ‘.‘ \ ‘I‘Il {‘“\ Il / .'|‘y Wy F\IJ Wy "‘, AN -“r'q A \/ ‘u:ﬁl ﬁ
\
0d 1 | i
i |
il I
dB 1\.,“", “.,\
A il
1 P,
-40 dapt l\!r"r w W ““ﬁ-"‘

Ly T
i Wit
CF 2.462 GHz 1001 pts 2.44 MHz/ Span 24.441 MHz

[— || I

5 10360

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR483110A

<802.11n HT20>

Worst Case Power Density (dBm/3kHz)

Ref Level 30.00dBm  Offset 255608 & RBW 3 kHz
& Att 2048 SWT  283ms & VBW 10kHz Mode Sweep
WI[]  7.53d8m
2.452 0005 GHz|

p! A J'\“L‘"'["’M"J AR A ey
it 1
] ‘ ‘.
Wi ‘l‘h
. i ;
Ty

il !

g Wi

CF 2.462 GHz 1001 pts 2.54 MHz/ Span 25.401 MHz
vessio. NNNNNNN UL

07:59:39 PM  10/25/2024

TEL: 886-3-327-0868 Page Number : A2-4 of 13
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR483110A

Band Edges and Spurious Emission|
Number of TX =1, Ant. 1 (Measured)

Test Mode : 802.11b

Test Channel : |01

100kHz PSD reference Level

Channel 01 Plot

RefLevel 3000 08m  Offset 25,798 = RBW 100 kiz

RefLevel 2000 08m  Offset 25,798 = RBW 100 iz

Measur [T

01:48:12 MM 10/25/2024

- Att 20dB  SWT 01 ms ® VBW 300 kHz  Mode Sweep - Att 20dB  SWT  EO01ms ® VBW 300 kHz Mode Sweep
1 Frequency Sweep 1 Frequency Sweep
it
10
o \
p - | i1
10 dr 20 dbm T J :
|
|
| I
wl | \
30 dBar -40 dBr T " hv
Wu Kb o 1 TSI AP 177 el IR |
40 dBr L i i ? A
vl
|CF 2.412 GHz 1001 pts. 151 MHz/ Span 15.096 MHz 2.31GHz 8001 pts 13.5 MHa/ 2.845 GHz.

01:45:35 MM 10/25/202¢

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

RefLevel 2000 08m  Offset 25,708 = REBW 100 iz
- At 108 SWT 301 ms = VEW 300z Mode Sweep

1 Frequency Sweep

RefLevel 2000 s Offset 25,7306 ® RBW 100z
- Att 1066 SWT _ 255ms ® VBW 300Kz Mode Sweep
1 Frequency Sweep

"
10 10 it

0 0

20 dbm H1-21,680 dBen 20 dbm H1 -2 680

-40 dBm- -40 dBim .

5001 Brrr 50 dB " x
s T SO SH S AE T TPt RO Ww' W A -
30.0 MHz. 30001 pts 97.0 MHz/ 1.0 GHz 30001 pts 55 GHz/

265 GHz

01:48:57 MM 10/25/2024

1.06GHz

01:45:13 MM 10/25/2024

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR483110A

Test Mode : 802.11b

Test Channel : |06

100kHz PSD reference Level

Channel 06 Plot

RefLovel 3000 ¢ Offset 2562d8 = RBW 100Kz
- At 2008 SWT .01 ms ® VBW 300 kitz_Mode Sweep
1 frequency Sweep

10
0 y ' -
y L/

10 dBm

30 dBar

40 dBnr
|CF 2.437 GHz 1001 pts. 151 MHz/ Span 15.098 MHz

Mesur nnn o
01:52:30 AM 10/25/2024
Spurious Emission 30MHz~1GHz Spurious Emission 1GHz~26.5GHz

Ref Level 2000 08w  Offset 562 aB = RBW 100 khz Ref Level 2000 08w  Offset 562 aB = RBW 100 khz
- At 10d6  SWT  30.1ms & VBW 300Kz Mode Sweep - At 10d6  SWT  55ms » VBW 300 kiz  Mode Sweep

1 Frequency Sweep 1 Frequency Sweep

10 10

0 0

-20 dBm- 110 e -20 dBm: H1-21.300 dBen

-40 dBm -40 dBm

50 dBir 50 dBm i
MWM& M!!.‘w“ s s g Wi
30.0 MHz 30001 pts 97.0 MHa/ 1.0GHz. 1.0 GHz 30001 pts 55 GHz/ 26.5 GHz.

01:52:50 MM 10/25/2024

01:53:06 MM 10/25/2024

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : A2-6 of 13




e% FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR483110A

Test Channel :

11

802.11b

Test Mode :
100kHz PSD reference Level Channel 11 Plot
Ref Level 30.00 c8m  Offset 25.66dB = RBW 100 kiz Ref Level 2000 c8m  Offset 2566 dB = RBW 100 kiz
- At MWdk SWT D1ms ® VBW 300kHz Mode Sweep - At 20dB SWT  E01ms ® VBW 300 kHz Mode Sweep
1 Frequency Sweep 1 Frequency Sweep
Br 10 i
jfw ‘lml'lj.‘
10 S — - 0 e
-~ / = fl !I‘l
WA !
fder 7 T T
y /
10 dBir 20 dBar H1-19, :{:m Y ‘
|
}
ﬁ 4
amy i
w\l ! L]
40 dBmr W)ﬂdﬁm‘m |",‘ ',',..,_.. i AT Y n”u boilid " uu‘ ;‘1_
|CF 2.462 GMz. 1001 pts 1.51 Ma/ Span 15.057 MHz 2.43 GHz 8001 pts. 13.5 MHa/ 2.585 GHz
01:55:25 AM 10/25/2024 01:56:38 AM 10/25/2024
Spurious Emission 30MHz~1GHz Spurious Emission 1GHz~26.5GHz
Ref Level 2000 8m  Offset 2566 4B = RBW 100 kiiz Ref Level 2000 8m  Offset 2566 4B = RBW 100 kiiz
- Att 10dE  SWT  30.1ms ® VBW 300 kiz  Mode Sweep - Att 10dE  SWT  JS5ms @ VBW 300 kiz  Mode Sweep
1 Frequency Sweep 1 Frequency Sweep
! caswan
10 10 w4
0 0
20 dBm H1-13.400 dBer 20 dBmr+ H1-19.400 dBer
. St | ﬂ "~ M‘I A
97.0 MHa/ 1.0GHz 1.0 GHz 30001 pts 55 GHz/ 26.5GHz
[T R = Hm e
01:56:12 AM 10/25/2024

30001 pts

30.0 MHz

01:55:55 MM 10/25/2024

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR483110A

Test Mode : (802.11g

Test Channel : |01

100kHz PSD reference Level

Channel 01 Plot

RefLevel 3000 08m  Offset 25,698 = RBW 100 kiiz

RefLevel 2000 08m  Offset 25,698 = RBW 100 iz
- At

2008 ST 01ms ® VBW 300 kiiz_Mode Sweep

- Att 20dB  SWT 01 ms ® VBW 300 kHz  Mode Sweep
1 Frequency Sweep 1 Frequency Sweep
it
B 0
0 o |
| i il f |
o il Tl e T [ T [
/ | \
[ ! | \
10 dBm: t 20 dBm /
‘|‘.‘ 80
/
P \
- \ "
W R
TRV R PR PREY T T TTTRRY AV TR IRTO AYPPOTIIN N TAY ! |
40 dBm %ﬂm S "" S e
vl
|CF 2.412 GHz 1001 pts. 241 MHa/ Span 24.12 MHz. 2.31GHz 8001 pts 13.5 MHa/ 2.845 GHz.

Measur [T

07:25:38 BM 10/25/202¢

07:30:30 PM 10/25/2024

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

RefLevel 2000 s6m  Offset 25,6308 ® RBW 100z
- Att 1066 SWT 301 ms ® VBW 300Kz Mode Sweep
1 Frequency Sweep

RefLevel 2000 06m  Offset 25,508 = RBW 100 iz
- At 108 SWT  J55ms @ VEW 300Kz Mode Sweep

1 Frequency Sweep

10 10 4

0 0

-20 dBm- -20 dBm|

450 dBnr 50 dBm - 3
Mk iy A Ao MW' Wi WA A |
30.0 MHz. 30001 pts 97.0 MHz/ 1.0 GHz 1.0 GHz 30001 pts 55 GHz/ 26.5GHz

07:29:56 P4 10/25/2024

07:30:13 P 10/25/2024

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR483110A

Test Mode : (802.11g

Test Channel : |06

100kHz PSD reference Level

Channel 06 Plot

RefLovel 3000 ¢ Offset 2552dB = RBW 100Kz
- At 2008 SWT .01 ms ® VBW 300 kitz_Mode Sweep
1 frequency Sweep

i
0
0 ! Ll
+ | e T T I
W
W
10 dBm: 1
S
f g
30 dim
40 dim
[CF 2437 GHa 1001 pis 245 MHa/ Span 24.477 MHz
Measur LI s M

08:22:45 BM 10/25/202¢

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

RefLevel 2000 s Offset 25,526 ® RBW 100z
- Att 1066 SWT 301 ms ® VBW 300Kz Mode Sweep
1 Frequency Sweep

RefLevel 2000 s Offset 25,526 ® RBW 100z
- Att 1066 SWT _ 255ms ® VBW 300Kz Mode Sweep
1 Frequency Sweep

|
10 10

0 0

20 dBm 20 dBm

) dlen ) dlen

40 dbmr -40 dbm

0 i Lﬂ]dﬁmi " ” M‘“ i

30.0 MHz 30001 pts 97.0 MHa/ 1.0GHz 1.0GH: 30001 pts 55 GHa/ 26.5 GHz.

; Y " =

06:24:08 P4 10/25/2024

08:24:25 P4 10/25/2024

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR483110A

Test Mode : (802.11g

Test Channel : |11

100kHz PSD reference Level

Channel 11 Plot

RefLovel 3000 ¢ Offset 25564 = RBW 100Kz
- At 2008 SWT .01 ms ® VBW 300 kitz_Mode Sweep
1 frequency Sweep

RefLovel 2000 ¢ Offset 255648 = RBW 100Kz
- At 2008 ST 01ms ® VBW 300 kiiz_Mode Sweep
1 frequency Sweep

i
24841200 GH|
i 0
. ) | LA hnaibi]
[l
n
b 1| | , \ L, P |
[ ﬂ
|
10 B " 20 dbm f \
/
7 b H1-25.640 den
p \ i :\
e
.EE,,\M TR " i [T RPFR AT TE FUTY WRTRR EETY PTTR
40 diim h ] . i H A & |
L
[CF 2462 GH2 1001 pis 2.4 M) Span 24.841 Mz 143 GHe 8001 pts 13,5 MHa/ 2565 GHa
Massur Hunm 3, TN Massur Hunm gL

07:36:22 B 10/25/202¢

07:38:15 BM 10/25/202¢

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

RefLevel 2000 s Offset 25.55.08 ® RBW 100 iz
- Att 1066 SWT 301 ms ® VBW 300Kz Mode Sweep
1 Frequency Sweep

RefLevel 2000 s Offset 25.55.08 ® RBW 100 iz
- Att 1066 SWT _ 255ms ® VBW 300Kz Mode Sweep
1 Frequency Sweep

Wi
10

0 0

-20 B -20 B

- -
50 dBm- 50 dBm- r q u‘ m" I
30.0 MHz 30001 pts 97.0 MHa/ 1.0GHz 1.0 GHz 30001 pts 55 GHz/ 26.5GHz
" - s " nm e

07:37:07 P 10/25/2024

07:37:26 P4 10/25/2024

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR483110A

Test Mode : |802.11n HT20

Test Channel : |01

100kHz PSD reference Level

Channel 01 Plot

RefLevel 3000 08m  Offset 25,698 = RBW 100 kiiz
- At 2008 SWT 1.01ms ® VEW 300 kHz _Mode Sweep

RefLevel 2000 08m  Offset 25,698 = RBW 100 iz
- At 2008 SWT E01ms ® VEW 300 kHz Mode Sweep

07:42:45 P 10/25/2024

1 Frequency Sweep 1" 1 Frequency Sweep
B 0
|
0 0 T
: P |
. Il ‘ N N T
W T Ty T v T T
| ‘ \
10 dr ! L 20 dbm \
M H1-24,960 dBen .
W
I bn,
o j \
8 Al
R T T |
40 dBm o lnat, . b Lo Lok
vl
|CF 2.412 GHz 1001 pts. 258 MHa/ Span 25.755 MHz. 2.31GHz 8001 pts 13.5 MHa/ 2.845 GHz.
Massur LI 3 TN et

07:43:55 B4 10/25/202¢

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

RefLevel 2000 s6m  Offset 25,6308 ® RBW 100z
- Att 1066 SWT 301 ms ® VBW 300Kz Mode Sweep
1 Frequency Sweep

RefLevel 2000 s6m  Offset 25,6308 ® RBW 100z
- Att 1066 SWT _ 255ms ® VBW 300Kz Mode Sweep
1 Frequency Sweep

10 10 +

0 0

-20 dBm- -20 dBm|

ul iR ul iR
10 dBim- 50 dBinr - 1 Y
A A A A S ww' i L‘“ A A Y
30.0 MHz. 30001 pts 97.0 MHz/ 1.0 GHz 1.0 GHz 30001 pts 55 GHz/ 26.5GHz
" mm - o

07:43:10 P 10/25/2024

07:43:26 P 10/25/2024

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR483110A

Test Mode :

802.11n HT20

Test Channel : |06

100kHz PSD reference Level

Channel 06 Plot

RefLovel 3000 ¢ Offset 2552dB = RBW 100Kz
- At 2008 SWT .01 ms ® VBW 300 kitz_Mode Sweep
1 frequency Sweep

10 dBmr

30 déim

40 diior

|CF 2.437 GHa

1001 pts 2.6 MHa/

Span 25.968 MHz
Measur LI s M

08:25:47 BM 10/25/202¢

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

RefLevel 2000 s Offset 25,526 ® RBW 100z
- Att 1066 SWT 301 ms ® VBW 300Kz Mode Sweep
1 Frequency Sweep

RefLevel 2000 s Offset 25,526 ® RBW 100z
- Att 1066 SWT _ 255ms ® VBW 300Kz Mode Sweep
1 Frequency Sweep

i
10 10

0 0

20 dBi 20 dBim

H ) dBen H 0 den

40 dBim 40 dBim

1o 50 déim H ‘l m

30.0 Mz 30001 prs 97.0 WHa/ 1.06GHz 1.06H 30001 prs 55 G/

265 GHz

08:26:06 P 10/25/2024

08:26:22 PM 10/25/2024

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR483110A

Test Mode : |802.11n HT20

Test Channel : |11

100kHz PSD reference Level

Channel 11 Plot

RefLovel 3000 ¢ Offset 25564 = RBW 100Kz
- At 2008 SWT .01 ms ® VBW 300 kitz_Mode Sweep
1 frequency Sweep

RefLovel 2000 ¢ Offset 255648 = RBW 100Kz
- At 2008 ST 01ms ® VBW 300 kiiz_Mode Sweep
1 frequency Sweep

BT:57:41 BM 10/25/2024

24838880 GHy|
B 0
Ll bl
10 0 [a
I
) s " \
B ] | o et fid - J L L I
o W L I |
f \
10 dBm J‘ T 20 dBmr \
W Y 13451 l\‘
i
a i \
(W
L YT N FOPOEI O TN (TR TPV YN V0 S
. M Wi imph et byl el ok
L
|CF 2.462 GHz 1001 pts. 254 MHa/ Span 25.401 MHz 2.43 GHz 8001 pts 13.5 MHa/ 1565 GHz.
Measur nmnm N MR Measur nnm ey

07:55:13 BM 10/25/202¢

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

RefLevel 2000 s Offset 25.55.08 ® RBW 100 iz
- Att 1066 SWT 301 ms ® VBW 300Kz Mode Sweep
1 Frequency Sweep

RefLevel 2000 s Offset 25.55.08 ® RBW 100 iz
- Att 1066 SWT _ 255ms ® VBW 300Kz Mode Sweep
1 Frequency Sweep

07:56:08 PM 10/25/2024

Wi

10 10
215112008

0 0

-20 B -20 B

1 24810 08 1 24810 08
/0 dBm- 50 dBm- q n M
30.0 MHz 30001 pts 97.0 MHa/ 1.0GHz 1.0 GHz 30001 pts 55 GHz/ 26.5GHz
" - s " R

07:56:27 PM 10/25/2024

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR483110A

Appendix B.Radiated Spurious Emission Test Data

Temperature : 20.1~21.9°C
Test Engineer : Kevin Hsu, Fu Chen, and Troye Hsieh
Relative Humidity : | 54.3~68.7%
Note symbol
-L Low channel location
-R High channel location
B1l.Radiated Spurious Emission Test Modes
Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate

Mode 1 2400-2483.5 SISO 802.11b 01 2412 1Mbps - -
Mode 2 2400-2483.5 SISO 802.11b 06 2437 1Mbps - -
Mode 3 2400-2483.5 SISO 802.11b 11 2462 1Mbps - -
Mode 4 2400-2483.5 SISO 802.11g 01 2412 6Mbps - -
Mode 5 2400-2483.5 SISO 802.11g 06 2437 6Mbps - -
Mode 6 2400-2483.5 SISO 802.11g 11 2462 6Mbps - -
Mode 7 2400-2483.5 SISO 802.11n HT20 01 2412 MCSO0 - -
Mode 8 2400-2483.5 SISO 802.11n HT20 06 2437 MCSO0 - -
Mode 9 2400-2483.5 SISO 802.11n HT20 11 2462 MCSO0 - -
Mode 10 2400-2483.5 SISO 802.11b 11 2462 1Mbps - SHF
Mode 11 2400-2483.5 SISO 802.11b 11 2462 1Mbps - LF

TEL : 886-3-327-0868 Page Number : B1 of B46

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR483110A

B2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11b 01 2389.95 44.60 54.00 -9.40 H Avg. Pass - Band Edge
1
802.11b 01 4824.00 43.47 54.00 -10.53 H Avg. Pass - Harmonic
802.11b 06 2483.56 45.29 54.00 -8.71 H Avg. Pass - Band Edge
2
802.11b 06 4874.00 47.39 54.00 -6.61 H Avg. Pass - Harmonic
802.11b 11 2483.55 46.11 54.00 -7.89 H Avg. Pass - Band Edge
3
802.11b 11 4924.00 51.30 54.00 -2.70 H Avg. Pass - Harmonic
802.11g 01 2389.95 46.27 54.00 -7.73 H Avg. Pass - Band Edge
4
802.11g 01 4824.00 40.06 74.00 -33.94 H Peak Pass - Harmonic
802.11g 06 2483.68 43.14 54.00 -10.86 H Avg. Pass - Band Edge
5
802.11g 06 7311.00 42.24 74.00 -31.76 H Peak Pass - Harmonic
802.11g 11 2483.51 46.29 54 -7.71 H Avg. Pass - Band Edge
6
802.11g 11 7386.00 42.22 74.00 -31.78 H Peak Pass - Harmonic
802.11n HT20 | 01 2389.95 48.38 54.00 -5.62 H Avg. Pass - Band Edge
7
802.11n HT20 01 4824.00 40.92 74.00 -33.09 \Y Peak Pass - Harmonic
802.11n HT20 = 06 2483.56 43.80 54.00 -10.20 H Avg. Pass - Band Edge
8
802.11n HT20 06 7311.00 43.48 74.00 -30.52 \Y Peak Pass - Harmonic
802.11n HT20 11 2483.51 48.33 54.00 -5.67 H Avg. Pass - Band Edge
9
802.11n HT20 & 11 7386.00 43.18 74.00 -30.82 H Peak Pass - Harmonic
10 802.11b 11 | 25576.00 41.58 68.20 -26.62 H Peak Pass - SHF
11 802.11b 11 959.26 32.78 46.00 -13.22 H Peak Pass - LF
TEL : 886-3-327-0868 Page Number : B2 of B46
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ssamanas. FCC RADIO TEST REPORT

Report No. :FR483110A

Pol. Horizontal Fundamental
qagLevel (dBuVim) qagLevel(¢BuVim)
1 1 T
J ‘ |
1 1
‘ | ‘ \ f
1 ‘ } /"“\\ 1 }
87, 87,
‘ / PEAK 74|
100 — 700 |
| I IHEENN. Y. H
| T |
% ‘ % :
Peak ‘ \ ‘ ‘
1. 1. i
| |
10 1%. 262, 2388, UM, 1 1400. 1800. 200, 20, 3000
Frequency (MHa) Frequency (MHa)
Site & @3CHIL-HY Site @ @3CHI1-HY
Condition: PEAK_BE_74 3a 91200 01626 240828 HORTZONTAL Condition: PEAK 74 3m 91200 81620 240828 HORIZONTAL
+ RBI:1000, 000kHz VBn:3000,000ktz SWT:Auto + RBI:1000. 000kHz VBA:3060.000ktz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWe dje B W e B B B o dg WodWedije G W e B B B dg
1 2380.69 55.47 74.00 -18.53 44.70 27.38 6.78 33.34 10.03 201 132 PEAK 1 2412.00 111,09 ----en weeeee 100.13 7.4 6.81 3332 10.3 201 132 PEAX
qagLevel (dBuVim) qqqLevel (dBuVim)
' \
J ‘ |
1 ‘ ‘ 1 ‘ i
| 1
1 ‘ i / "‘\\ ! |
87, ‘ [ \ 87,
) i f\/ \n e i
|
AVG_54)
528 — — =
F Ao
% } 11 ——— ! ‘
Avg. ‘ w ‘
g 1. T 1. ;
| |
10 1%, 62, 2388, UM, 1 1400. 1600. 20, 3000
Frequency (WHa) Frequency (MHz)
Site & G3CHLL-HY Site @ @3CHI1-HY
Condition: AVG_BE 54 3n 91260 81620 246828 HORIZONTAL Condition: AVG_54 3n 91280 81628 240828 HORTZONTAL
+ RBI:1000. 008kHz VBi:0.810kHz SWT:Auto + RBI:1000. 000kHz VBi:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WrdWn /e B G bl b B B deg WodWedje B W B B B B o dg
1 2389.95 44.60 54.00 -9.40 33.83 27.38 6.78 33.34 10.03 201 132 AVERAGE 1 2412.00 188.21 ------ ==--=- 9.5 .4 6.81 33.32 10.03 201 132 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
qagLevel (6BuVim) qqqLevel (dBuVim)
|
b ] E |
| 1
L ‘ : /-r-\ 1 ;
12 12
N i
| m |
. N (ud bt
L T L
% ! % |
Peak ‘ ‘ ‘ 1
1l ‘ 1l i
|| |
10 1%, 162 2368, U1, 140 1 1400, 1800, 200, 2600, 3000
Frequency (WHz) Frequency (WHz)
Site @ @3CHI1-HY Site @ 63CHI1-HY
Condition: PEAK_BE_74 3a 91200 01620 240828 VERTICAL Condition: PEAK 74 3m 91200 81620 240828 VERTICAL
+ RBW:1000. 000kHz VBH: 300, 008kiHz SWT:Auto + RBW:1000.000kHz VBi: 3000, 008kiHz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi B/ Bi/e B B dbfn B B B deg Wi B/ Bi/e 8 B dbfn B B B deg
1 2389.95 53.70 74.00 -20.30 42.93 27.38 6.78 33.34 10.03 400 195 PEAK 1 2412.00 106,31 -----n ==eeee 95.35 27,44 6.81 33.32 10.03 400 195 PEK
qagLevel (6BuVim) qaqLevel (¢BuVim)
1 1 T
J ‘ J |
1 ‘ ‘ 1 ‘ i
1 — 1 ‘ 1
‘ | [V\ \
12 ‘ [ \ 12
00 1 00
|
ol | NI o
K ,J',
% ] w0
| |
Avg. ‘ ‘ |
g 1 ‘ ; 1l ]
10 1%, 62 2368, U, 140 1 1400, 1800, 200, 2600, 3000
Frequency (WHz) Frequency (WH2)
Site @ @3CHI1-HY Site @ @3CHI1-HY
Condition: AVG_BE_54 3n 91200 81620 240828 VERTICAL Condition: AVG_54 3n 91200 01620 24828 VERTICAL
+ RB:1000. 008kHz VBi:0.816kHz SWT:Auto + RBI:1000. 008kHz VBW:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedje B G dn b B B deg Wi B/ Bi/e G B dbfn B B B deg
1 2389.95 42.89 54.00 -11.11 32.12 27.38 6.78 33.34 10.03 400 195 AVERAGE 1 2412.00 102,91 ------ ==--ee 9195 27.44 6.81 33.32 10.03 400 195 AVERAGE
TEL : 886-3-327-0868 Page Number : B4 of B46
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Pol. Horizontal Vertical
L CCIL)
‘IH] ‘ T 117] ‘
T T
L1} L1}
| | PEAK 74 \ \ PEAK 74
[ 1 1
:J ‘ AVG_54] :] ‘ AVG_54]
| i M |
Peak T e ‘ ™
Avg 11, ‘ ‘ 11. ‘
6000, 9000, 12000, 15000, 18000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site  : @3CHIL-HY Site  : @3CHIL-HY
Condition: PEAK 74 3n 91260 01620 240828 HORIZONTAL Condition: PEAK 74 3 91200 1620 249828 VERTICAL
Linit Read Ant Cable Preamp Aux APos Tos Linit Read Ant Cable Preamp Aux APos Tos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
W dW/e /e B BN dn B B B deg W dwje /e B BN dn B B B deg
1482400 4639 74.00 -20.61 60.62 3244 1136 SB.54 @51 250 50 Pesk 1482400 4428 74.00 -29.72 5851 3244 1136 SB.54 .51 100 266 Pesk
2 452400 43.47 5400 -10.5 5770 .44 11,36 5854 051 250 50 Average 2 482400 4070 5400 -13.29 5494 3244 11,36 5B.54 051 100 266 Average
TEL : 886-3-327-0868 Page Number : B5 of B46
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Pol. Horizontal Vertical
L CC
1m ; m i
' [ ] ' \
1050 1 ‘ 1050
f — ]
14.47G o ; g
‘ G54 G54
~14.5G : ‘ ‘
Avg. = ‘
\
fl | fl
| |
1 i i 448, i 1450 1 i i 448, i 14500
Frequency (M) Frequency (M)
St 0L Site KLY
Conditon: AV 54 30 S120 61620 24628 HRIZOMAL Conditon: AV 54 3n 120 61620 240628 VERTICAL
L) CC
1m ; ! m i
' [ ] ' \
1050 1 ‘ 1050
f — ]
17.7G g ; Tog
‘ G54 G5
~18G ‘ :
Avg. B
fl | fl
|
f 11180 iy {784, 1194, 18000 f 11180, {18, {784, 194, 18000
Frequency (M) Frequency (M)
Site 0L Site KLY

Condion: AV 54 3n 120 61620 24608 HRIZOMAL

Condion: AV 54 3n 120 61620 24808 VERTIAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
qagLevel (6BuVim) qqqLevel (dBuVim)
n] \ \
| |
1 !
. L
L i 1 ;
| ;
[ i : / [y
|
N | M Av "
2 o ——
|
ki3 ‘ . 1%
Peak ‘
1. 1 1.
|
10 1354 1608 2862 UM 1 1400,
Frequency (MHz)
Site @ G3CHI1-HY Site @ @3CHI1-HY
Condition: PEAK_BE 74 3a 91200 01626 240828 HORTZONTAL Condition: PEAK 74 3m 91200 81620 240828 HORIZONTAL
+ RBI:1000. 000kHz VBA: 3000.000KHz SWT:Auto + RBM:1000. 000kHz VBA:3000.000kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedje B db dn  db B B deg Wi B/ Bi/e G B dbfn B B B deg
1 2B17.37 53.57 74.00 -20.43 43.01 20.26 6.73 33.33 10.01 170 133 PEAK 1 2437.00 189,61 ------ ----ee 98.44 27.60 6.85 33.31 10.03 170 133 PEK
qaqLevel (0BuVim) 4uphevel (BuVim)
n] \ \
| |
b | E |
1
L i 1 ;
1
[ : / [y :
| |
o 1 L i
| | M “
PR
% P | |
|
Avg. | |
g 1 ‘ 1 }
|
| |
10 1354 1608 2862 UME 1 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site @ @3CHI1-HY Site @ @3CHI1-HY
Condition: AVG_BE_54 3n 91200 01620 240828 HORTZONTAL Condition: AVG_54 3n 91200 01620 246828 HORIZONTAL
+ RBI:1000.000kHz VBH:0.810kHz SWT:Auto + RBI:1000. 008kHz VBH:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWadw/e B G s B B B deg Wi B/ B/e 8 B dbfn B B B deg
1 2389.88 43.21 54.00 -10.79 32.44 27.38 6.78 33.34 10.03 178 133 AVERAGE 1 2437.00 106.63 ------ -=--o- 95.46 27.60 6.85 33.31 10.03 170 133 AVERAGE
TEL : 886-3-327-0868 Page Number : B7 of B46
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Pol. Horizontal Fundamental

PEAK BE 74

1.

Il
Peak ‘ | Blank
||

U496 U§22 U148 814 2500

Site @ G3CHI1-HY
Condition: PEAK_BE_74 3u 91200 81620 240828 HORIZONTAL
+ RBH:1000. 000kHz VBn: 3000,000KHz SWT:Auto

Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz B/ Bi/e G B dbfn B B B deg
1 2483.87 56.14 74.00 -17.86 44.64 27.84 6.91 33.28 10.03 170 133 PEAK

AVG_BE 54
\/ V'\\__,_______
% 1
Avg. \ Blank
1. i
|
U405 U522 U748 U814 250
Frequency (MHz)
Site & @3CHIL-HY
Condition: AVG_BE 54 3n 91260 81620 246828 HORIZONTAL
+ RBH:1009. 000kHz VBN:0. 010Ktz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Miz dSW/mdB/e 03 B dB/m B A8 A8
1 24835 45,29 54,00 -8.71 33.79 27.84 6.91 33.28 10.03 170 133 AVERAGE

TEL : 886-3-327-0868 Page Number : B8 of B46
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MizdiW/mdsu/e 03 B dB/m B dB A8 deg

Pol. Vertical Fundamental
,.,W(am ...,Wml
n] \ \
| |
1 ‘ ‘ 1 ‘ i
1 — 1 -4
12 | i /- 12
‘ I / PEAK_T4
00
| " YD PR Mot i
! p ey
% ; % ‘
Peak \ ‘ |
1l 1l T
| |
| |
10 1354 608 2862 UME 1 1400, 1800, 200, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI1-HY Site @ @3CHI1-HY
Condition: PEAK_BE 74 3u 9120091620 248828 VERTICAL Condition: PEAK_74 3u 91200 01620249828 VERTICAL
+ RBII:1000, 000kHz VBn:3000.000KHz SWT:Auto + RBI:1000. 008kHz VBA:3000.000Ktz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Miz dBW/ndBW/e  dB dBw dB/w 0B A8 B cm

Mz dBuV/m dBuV/e 8 BV dB/m 0B 08 B cm
1 2389.88 4205 54.00 -11.95 31.28 27.38 6.78 33.34 10.03 383 196 AVERAGE

1 237299 53.89 74.00 -20.11 43.25 20.28 6.77 33.35 10.82 383 196 PEAK 1 2437.00 105.03 ------ -eeeee 93.87 27.60 6.84 33.31 10.03 383 196 PE

’MI.MM) ,.,‘I.MWVM

n] \ \
| |

A | L |

1 T 1 —d

[ : /’f [y
|

00 ‘ 00 ‘
| AVG_54

b i w/\/PL ;
K [ [ S P T

’ | ’ —

Av. | |
11, 1 11, ‘ ‘
10 0354 2608 23862 U5 1 1400. 1800. 20, 3000
Frequency (WH2) Frequency (WHz)
Site & @3CHLL-HY Site & @3CHIL-HY
Condition: AVG_BE_54 3n 91260 91620 246828 VERTICAL Condition: AVG_54 3n 91200 B1620 248828 VERTICAL
+ RB:1000.000kHz VBH:0.810kHz SWT:Auto + RB:1000. 000kHz VBW:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dW/mdg/e 08 B dB/m B A8 A8 cn
1 2437.00 101,99 ------ ---ee- 9.73 27.60 6.85 33.31 10.03 383 196 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
4o L¥e! (dBuVim)
' \
1 |
‘ |
{
1 ,.\\ i
|
.
\ ! PEAK_BE 74
|
ﬂ \’"\-\/“W 4‘_ 1
]
Py |
|
Peak Blank
1, ‘
|
W45 mu' mwu U374 500
equency
Site : Q3CHIL-HY
Condition: PEAK_BE 74 3u 91200 01620 248828 VERTICAL
+ RBW:1000.000kHz VBW:3000,008kHz SHT:Auto
Linit Read At Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wil B/ & G dB/n B B B deg
1 M86.33 451 7400 -19.49 4.9 2.8 6.9 BB 10.03 38 19 PEN
qagLevel (dBuvim)
' \
1 |
‘ |
{
1 \
™\ |
a5
\ |
0y i
\”\ || VG BE 54
N P | \ 1
W ]
Avg. ‘ ! Blank
1
‘ \
|
W45 muF mum U374 500
equency
Site : Q3CHIL-HY
Condition: AVG_BE 54 3u 91200 01620 249828 VERTICAL
+ RBH:1000.000kiz VBN:0,810KkHz SHT:Auto
Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi d/e B/ & G dBjn B B B deg
1 835 4290 5400 -1.10 340 2.8 691 3.8 10.83 383 195 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Miz d3uW/mdBuV/n d8 dBW dB/n dB dB B o deg
1 4374.00 49.17 74.00 -24.83 63.07 32.70 1145 58.58 @.53 308 53 Peak
2 4874.00 47.39 54.00 -6.61 61.29 32.70 11.45 58.58 6.53 300 53 Average
3 T30 43.42 74.00 -30.58 50.73 36.78 14.58 58.9 @32 .- - Peak

Pol. Horizontal Vertical
gLl Buvm) gl BV
, | , |
|
1 1
| |
| |
a1, T o, 1‘
| ‘ PEAK 74 \ ‘ PEAK 74
] 1 1
:] G54 :] G54
WWW\J |
" v"w" 1 eyt
Peak % ‘ % ‘
f | f |
Avg. ‘ | | ‘ | |
6000, 9000, 12000, 15000, 18000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site & G3CHIL-HY Site & G3CHIL-HY
Condition: PEAK_74 3n 9120001620 240828 HORIZONTAL Condition: PEAK 74 3u 91200 01628 240828 VERTICAL
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Plrgin Level Factor Loss Factor Factor Remark Freq Level Line hrgin Level Factor Loss Factor Factor Remark

MizdBW/ndBuV/m d8 BV dB/n 0B dB B cm deg
1 487400 47.55 74.00 -26.45 61,45 32.78 1145 58.58 ©.53 100 258 Peak
2 487400 46.26 54.00 -7.74 60.16 32.70 11.45 58.58 0.53 100 258 Average
3 TLO0 4293 74.00 -31.87 50.24 36.78 14.58 8.9 @.32 .- - Peak

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : B11 of B46




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR483110A

Pol. Horizontal Vertical
; Level(4BuVim) | Lesel (dBuVim)
im ; M i
' [ ] ' \
1050 1 ‘ 1050
] — ]
14.47G g ; Tog
‘ NG54 G54
~14.5G ‘ ‘ ‘
Avg. ; e
fl | fl |
fun 14, gL, 1488, 1, 14500 fun 148, 1482 1488, 18, 14500
Frequency (M) Frequency (MHe)
Site ¢ B3(HLL-HY Site ¢ B3(HLL-HY
Condition: AVG 54 3n SL240 61628 240828 HORTZONTAL Condition: AVG 54 3n 91240 1628 248828 VERTICAL
; Level (4Buvim) | Lesel (dBuVim)
im ; i M i
' [ ] ' \
1050 1 ‘ 1050
] — ]
17.7G e ; L
‘ NG54 G54
~18G ‘ ‘ ‘
Avg. Bt
fl ‘ | fl
HEEE
{ 11160, 11820, 17880, 11940, 16000 f 11760, 178, 7840, 11940, 16000
Frequency (M) Frequency ()
Site ¢ B3(HLL-HY Site ¢ O3(HLL-HY
Condition: AVG 54 3n SL240 61628 240828 HRTZONTAL Condition: AVG 54 3n SL240 1628 248828 VERTICAL
TEL : 886-3-327-0868 Page Number : B12 of B46

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. :FR483110A

Pol. Horizontal Fundamental
qagLevel (6BuVim) qqqLevel (dBuVim)
' ‘ \ ' \
112] ‘ ! ‘
- ul .
1 \ ‘ } 1 f
. i 14
\ ‘ PEAK_BE 74 PEAK_74|
00 00
= . & b Aratenantl ‘ & [
ki3 1% :
Peak ‘ | ‘ ‘
1. 1 1. 1
] |
U595 U2 U848 4924 2500 1 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site @ @3CHI1-HY Site @ @3CHI1-HY
Condition: PEAK_BE_74 3a 91200 01620 240828 HORTZONTAL Condition: PEAK 74 3s 91200 81620 248828 HORIZONTAL
+ RBH:1000. 000kHz VBH: 300, 008kiHz SWT:Auto + RBW: 1000, 000kHz VBi: 3000, 008kiHz SHT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MWrdndBwe B G bl b B B deg WodWe e B W e B B B @ dg
1 248351 58.16 74.00 -15.84 46.66 27.84 6.91 33.28 10.03 195 131 PEAK 1 2462.00 110.97 -----n ==eeee 9.75 27.60 6.88 33.29 10.03 195 131 PEK
qaqLevel (0BuVim) 4uphevel (BuVim)
' ‘ \ ' \
112] ‘ ! ‘
ul 1
1050, \\ ‘ } 1 }
. \ ‘ i . :
|
04 i ‘ 09 :
\/“—\ | G 8 54 | G 54
AR - '
‘-h"-—_-—
|t ettt
kLY ; : kLY ‘
Avg. | ‘
9 1 — 1 i
|1 |
U595 U2 U848 4924 2500 1 1400, 1800, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site @ @3CHI1-HY Site @ @3CHI1-HY
Condition: AVG_BE_54 3n 91200 01620 240828 HORTZONTAL Condition: AVG_54 3n 91200 01620 246828 HORIZONTAL
+ RBI:1000. 000kHz VBH:0.810kHz SWT:Auto + RBI:1000. 008kHz VBW:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWndBwe B G0 bl B B B deg Wi B/ Bije &8 B dbf B B B cn deg
1 248355 46.11 54.00 -7.89 34.61 27.84 6.91 33.28 10.03 195 131 AVERAGE 1 2462.00 10778 ------ ==---n 96.56 27.60 6.88 33.29 10.03 195 131 AVERAGE
TEL : 886-3-327-0868 Page Number : B13 of B46

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. :FR483110A

Pol. Vertical Fundamental
qagLevel (6BuVim) qqqLevel (dBuVim)
n] i \ \
|
1 !
\ ‘ ‘
1
1 -\\\ : 1 |
14 i 14
\ ‘ PEAK_BE 74 PEAK T4
00 | ‘ ‘
1 | .| " L |
| | |
. | " ||
| | |
Peak | | ‘ |
11 1l |
|
| ||
U595 U2 U848 4924 2500 1 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site @ G3CHI1-HY Site @ 63CHI1-HY
Condition: PEAK_BE_74 3a 91200 01620 240828 VERTICAL Condition: PEAK 74 3m 91200 81620 240828 VERTICAL
+ RBW:1000. 000kHz VBH: 3000, 008kiHz SWT:Auto + RBW:1000.000kHz VBi: 3000, 008kiHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWndBw/e B G bl B B B deg WodWe e B W B B B B @ dg
1 2483.70 54.78 74.00 -19.22 43.28 27.84 6.91 33.28 10.03 377 194 PEAK 1 2462.00 104.89 ------ -=eeee 93.67 27.60 6.88 33.29 10.03 377 194 PEK
qagLevel (6BuVim) qaqLevel (¢BuVim)
n] i \ \
|
1 !
ul |
1 ‘ ! 1 } 1
nr/_\'\\ ‘ i i
00 : i 00 1
\M \ G BE 54 G 54
s o == P Vo
, =T N _,____..___———r‘—'J
‘ |
Avg. ‘ ‘ ‘
9 1. 1. ‘
|
Hi |
U595 U2 U848 4924 2500 1 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site & @3CHLL-HY Site @ O3CHIL-HY
Condition: AVG_BE_54 3n 91200 81620 240828 VERTICAL Condition: AVG_54 3n 91200 01620 24828 VERTICAL
+ RB:1000. 008kHz VBi:0.816kHz SWT:Auto + RBM:1000. 008kHz VBH:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WidWndwe B G G B B B a deg W B/ Bi/e & B dbln B B B deg
1 248351 43.68 54.00 -10.32 32.18 27.84 6.91 33.28 10.03 377 194 AVERAGE 1 2462.00 101,27 ----ev =eeeee 9.05 27.60 6.88 33.29 10.03 377 194 AVERAGE
TEL : 886-3-327-0868 Page Number : B14 of B46

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
gLl Buvm) gl BV
[ ’ 1
|
1 1
| |
| |
a1, T o, 1‘
\ ‘ PEAK 74 \ ‘ PEAK 74
1 1
:] G54 :] G54
| b lebi g MO, gl et g1 3 | At PUNEPPRVERT TN g oo
35, i g ™ W
Peak w
1. ! 1,
Avg. ‘ | ‘
6000, 9000, 12000 15000, 18000 6000, 9000, 1200, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site & G3CHIL-HY Site & G3CHIL-HY
Condition: PEAK_74 3n 91260_91620 240828 HORTZONTAL Condition: PEAK 74 3u 91200 01628 248828 VERTICAL
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WrdW/sdBuo/n @ W o/ B 8 @B deg WrdW/adus @ B db/m B B &8 m deg
1 492400 51.58 74.00 -22.42 65.21 32.99 11.53 58.62 0.5 300 45 Peak 1 492400 56.55 74.00 -23.45 64.18 32.99 11.53 58.62 0.5 100 269 Peak
2 492400 51.30 54.00 -2.70 64,93 32.90 11.53 58.62 0.56 300 45 Average 2 492400 49.26 54.00 -4.74 62.89 32.99 11.53 58.62 0.5 100 269 Average
3 7386.00 41.79 74.00 -32.21 49.35 36.48 14.61 58.%4 0.9 - -~ Peak 3 7336.00 42.28 74.00 -31.72 49.34 36.48 14.61 58.%4 0.9 - -~ Peak

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : B15 of B46




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR483110A

Pol. Horizontal Vertical
; Level(4BuVim) | Lesel (dBuVim)
im ; i M i
' [ ] ' \
10501 1 ‘ 10501
] — ]
14.47G g ; Tog
‘ ANG 54 G54
~14.5G ‘ ‘ ‘ ‘
Avg. }
l fl
|
fun U, 148, 1488, s, 14500 fun U, 1482 1488, s, 14500
Frequency (M) Frequency ()
Site ¢ B3(HLL-HY Site ¢ O3(HLL-HY
Condition: AVG 54 3n SL240 61628 240828 HORTZONTAL Condition: AVG 54 3n SL240 1628 248828 VERTICAL
; Level (4Buvim) | Lesel (dBuVim)
im ; M i
' [ ] ' \
10501 1 ‘ 10501
] — ]
17.7G e ; L
‘ ANG 54 G54
] ]
Avg. Rl ‘ :
|
l } l
{ 11160, 17820, 17880, 11940, 16000 f 11760, 118, 17880, 11940, 16000
Frequency (M) Frequency ()
Site ¢ B3(HLL-HY Site ¢ O3(HLL-HY
Condition: AVG 54 3n SL240 61628 240828 HRTZONTAL Condition: AVG 54 3n SL240 1628 248828 VERTICAL
TEL : 886-3-327-0868 Page Number : B16 of B46

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. :FR483110A

Pol. Horizontal Fundamental
,.,m(avm ....Wml
|
1 1
| ‘ |
1 ‘ | gl b 1 | !
I ak |
|
12 12
HFER | "
00 W"y 00
|
- o \\ , L —
| = ; |
. L . L
| \
Peak ‘ | ‘ \
i/ 1l
|| |
I |
10 2%, 162 2388, U1, 1 1400, 1800, 200, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI1-HY Site @ @3CHI1-HY
Condition: PEAK_BE 74 3a 91200 01626 240828 HORTZONTAL Condition: PEAK 74 3m 91200 81620 240828 HORIZONTAL
+ RBW:1000. 000kHz VBi: 300, 008kiHz SWT:Auto + RBW:1000. 000kHz VBi: 3000, 008kiHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WrdndBw/e B G bl b B B deg WodWedie B W e B B B« dg
1 2389.95 59.67 74.00 -14.33 43.99 27.38 6.78 33.34 10.03 28 126 PEAK 1 2412.00 108.86 ------ -=---- 97.88 27.46 6.81 33.32 10.03 228 126 PEX
qagLevel (6BuVim) qaqLevel (¢BuVim)
' \
J ‘ |
b ] E |
1 ‘ : 1 ; 1
12 ‘ )m\ 12
00 1 / \ 00
|
AVG_54
528 - — =
b N | R BN R
% : w ‘
Avg. ‘ ‘
9 1 i 1 ‘
| ||
10 1%, 62 2388, U1, 1 1400, 1800, 200, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI1-HY Site @ @3CHI1-HY
Condition: AVG_BE 54 3n 91260 81620 246828 HORIZONTAL Condition: AVG_54 3n 91260 01629 240828 HORTZONTAL
+ RB:1000.000kHz VBH:0.010kHz SWT:Auto + RBI:1000. 008kHz VBH:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWndBw/e B G bl B B B deg WodWe e B W e B B B @ dg
1 2389.95 46.27 54.00 -7.73 35.50 27.38 6.78 33.34 10.03 228 126 AVERAGE 1 2412.00 101.77 ----en weeeee 9.76 27.48 6.82 33.32 10.03 228 126 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : B17 of B46




ssamanas. FCC RADIO TEST REPORT

Report No. :FR483110A

Pol. Vertical Fundamental
qagLevel (6BuVim) qqqLevel (dBuVim)
1 1 T
J ‘ |
1 ‘ T ! ‘ T
1 ‘ i m 1 |
8. o,
VR i
100; 1 M/q 100/ ﬂ
|
5. i | P b
! e !
% | % |
| |
Peak ‘ w ‘ ‘
1 ‘ 1 i
| |
10 2% 262 2368, U1, 1 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site @ @3CHI1-HY Site @ 63CHI1-HY
Condition: PEAK_BE_74 3a 91200 01626 240828 VERTICAL Condition: PEAK 74 3m 91200 81620 240828 VERTICAL
+ RBW:1000.000kHz VBi: 3000, 008kHz SWT:Auto + RBW:1000.000kHz VBi: 3000, 008kiHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedje B G dn b B B deg Wi B/ Bi/e 8 B dbfn B B B deg
1 2389.95 56.46 74.00 -17.54 45.69 27.38 6.78 33.34 10.03 400 198 PEAK 1 2412.00 103.92 ----en =eeeee 92.94 2746 6.81 33.32 10.03 400 190 PE
qagLevel (6BuVim) qqqLevel (dBuVim)
1 1 T
J ‘ |
b ] E |
| | |
L ‘ ‘ L 0
. ‘ j"—v‘j\ .
0 : / \ 4 i
|
. VG54
ol ’ % X — e
% ! % |
‘ |
Avg. ‘ ‘ |
9 1. | 1.
| |
10 1%, 162 2388, U1, 1 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site @ @3CHI1-HY Site @ @3CHI1-HY
Condition: AVG_BE_54 3n 91200 81620 240828 VERTICAL Condition: AVG_54 3n 91200 01620 24828 VERTICAL
+ RB:1000. 008kHz VBi:0.816kHz SWT:Auto + RB:1000. 000kHz VBW:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedje B G dn b B B deg Wi B/ Bi/e 8 B dbfn B B B deg
1 2389.95 43.76 54.00 -10.24 32.99 27.38 6.78 33.34 10.03 400 190 AVERAGE 1 241200 96.55 ----ee weeeee 85.57 27.46 6.81 33.32 10.03 400 190 AVERAGE
TEL : 886-3-327-0868 Page Number : B18 of B46

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR483110A

Pol. Horizontal Vertical
gLl BV Lol B
1 1
i 1
. .
PEAK 74 PEAK T4
00 00¢ {
AVG_54) AVG_54)
" 1 et NWM*F*W#H.M 1 1
Peak [17 e " Y W
Avg. 1l fl,
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (WHy) Frequency (MH)
Site  : B3CHIL-HY Site  : B3CHI1-HY
Condition: PEAK_74 3n 91200_1620 248828 HORIZONTAL Condition: PEAK_74 3n 91290_91620 249628 VERTICAL
Linit Read  Ant Cable Preanp  Aux  APos TRos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Renark
Mol Buje B B0 B & B B o dg Mo Bje e B G B & B B o deg
1430400 40.06 74.00 -33.94 5429 .4 1136 5854 851 - - Peak 143400 3091 7400 -34.09 5414 .4 1136 S84 851 - - Peak

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 B19 of B46




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR483110A

Pol. Horizontal Vertical
; Level(4BuVim) | Lesel (dBuVim)
im ; M i
' [ ] ' \
1050 1 ‘ 1050
] — ]
14.47G g ; Tog
‘ ANG 54 G54
~14.5G ‘ ‘ ‘
Avg. ‘ e
fl | fl
|
1un U 148, 14488, s, 14500 fun 14, 148 14488, s, 14500
Frequency (M) Frequency (MHe)
Site ¢ B3(HLL-HY Site ¢ O3(HLL-HY
Condition: AVG 54 3n SL240 61628 240828 HORTZONTAL Condition: AVG 54 3n SL240 1628 248828 VERTICAL
; Level (4Buvim) | Lesel (dBuVim)
im ; M i
[ ] ' \
1050 1 ‘ 1050
] — ]
17.7G e i L
‘ ANG 54 G54
~18G ‘
Avg. (1] e I —
fl | fl
{ 11160, 11820, 17840, 11940, 16000 { 11160, 178, 17840, 11940, 16000
Frequency (M) Frequency (MHe)
Site ¢ B3(HLL-HY Site ¢ B3(HLL-HY
Condition: AVG 54 3n SL240 61628 240828 HRTZONTAL Condition: AVG 54 3n 91240 1628 248828 VERTICAL
TEL : 886-3-327-0868 Page Number 1 B20 of B46

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No.

:FR483110A

Pol. Horizontal Fundamental
qagLevel (6BuVim) qqqLevel (dBuVim)
n] \ \
| |
1 ‘ ‘ 1 ‘ T
1
| | |
1 ‘ | /""‘ L |
i, | : 14
- J\(\/‘/ PEAK 74
N AM"’M N | At reenri it
-
5 - 528 g e ™Y R
|
, | ’ |
Peak ‘ \ ! ‘
1l 1 1l ‘
[ ] ||
10 1354 1608 2862 U8 uy 1 1400, 1800, 200, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI1-HY Site @ @3CHI1-HY
Condition: PEAK_BE 74 3a 91200 01626 246828 HORTZONTAL Condition: PEAK 74 3m 91200 81620 240828 HORIZONTAL
+ RBW:1000, 000kHz VBH: 300, 008kiHz SWT:Auto + REW: 1000, 000kHz VBH: 3000, 008kiHz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWe die B W e B B B a dg WodWe dije G W G B B B dg
1 237833 53.05 74.00 -20.95 42.41 20.28 6.77 33.35 10.02 100 118 PEAK 1 2437.00 166.80 ------ ------ 95.62 27.60 6.85 33.30 10.63 100 118 PEAK
qagLevel (6BuVim) qaqLevel (¢BuVim)
n] \ \
| |
b | E |
1 ] f T
i, : j(— 14
|
00 i 00
i | / AV 54
Y P I o
% | 3 |
Avg. ‘ |
g 11, 11, }
|
| |
10 1354 1608 2862 UMe u3 1 1400, 1800, 2000, 2600, 3000
Frequency (WH2) Frequency (WHz)
Site @ @3CHI1-HY Site @ @3CHI1-HY
Condition: AVG_BE 54 3n 91260 81620 246828 HORIZONTAL Condition: AVG_54 3n 91260 01629 240828 HORTZONTAL
+ RB:1000.000kHz VBH:0.010kHz SWT:Auto + RBI:1000. 008kHz VBH:0.810kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWadBw/e B G bl B B B deg WodWede B W B B B B« dg
1 2389.76 4199 54.00 -12.01 31.2 27.38 6.78 33.34 10.03 100 118 AVERAGE 1 243700 98.45 ----ev weeeee 81.27 .60 6.85 33.30 10.03 100 118 AVERAGE
TEL : 886-3-327-0868 Page Number : B21 of B46

FAX: 886-3-327-0855
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Pol.

Horizontal

Fundamental

Peak

PEAK BE 74

1l

U496 U§22 U148 8714

Site @ @3CHI1-HY
Condition: PEAK_BE_74 3u 91200 01628 248828 HORIZONTAL
+ RBH:1000. 000kHz VBA: 3000,000KHz SWT:Auto

Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor

Remark

Blank

Avg.

AVG_BE 54

U496 U522 U148 14

Site ¢ G3CHIL-HY
Condition: AVG_BE_54 3n 91260 01620 240628 HORTZONTAL
© e 1000.000kHz VBH:0, 810Kz ST:Auto

Linit Read Ant Cable Preamp Aux APos TPos

Freq Level Line Margin Level Factor Loss Factor Factor
Wi B G dm B B B a dg
1 2483.68 43.14 54,00 -10.86 31.64 27.84 6.91 33.28 10.03 100 118

Remark

AVERAGE

Blank

TEL:

886-3-327-0868

FAX: 886-3-327-0855

Page Number : B22 of B46
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Pol. Vertical Fundamental
WWWVM ...,Wml
n] \ \
| |
b | E |
1 | } 1 } 1
12 | i [‘A 12
‘ | / PEAK 74|
00 | ‘Vl 100/ |
i M.r’ﬂ ‘
71 - -+ L ; i)
\
ki3 1% ‘ :
Peak ‘ 1 ‘ ‘
i/ 1 1
| |
10 1354 1608 23862 U8 Uy 1 1400, 1800, 200, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI1-HY Site @ @3CHI1-HY
Condition: PEAK_BE_74 3a 91200 01620 240828 VERTICAL Condition: PEAK 74 3s 91200 81620 240828 VERTICAL
+ RBW:1000. 000kHz VBH: 300, 008kiHz SWT:Auto + RBW:1000.000kHz VBi: 3000, 008kiHz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedie B W B B B B @ dg WodWe e B W e B B B @ dg
1 2388.36 53.33 74.00 -20.67 42.58 20.28 6.78 33.34 10.03 300 209 PEAK 1 2437.00 101,37 ----en weeeee 9.19 27.60 6.85 33.30 10.03 300 209 PEX
’,,m(avm ,l,,l.ﬂdm)
n] \ \
| |
b | E |
{ {
12 i l"" 12
|
00 i / 00
| AVG_54
525 - =
%, | w1 |
|
Avg. ‘ | ‘ |
g 1l | i/ ‘
| |
10 1354 1608 2862 U8 u3 1 1400, 1800, 200, 2600, 3000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI1-HY Site @ @3CHI1-HY
Condition: AVG_BE_54 3m 91200 81620 240828 VERTICAL Condition: AVG_54 3n 91200 01620 24828 VERTICAL
+ RB:1000. 008kHz VBH:0.816kHz SWT:Auto + RB:1000. 000kHz VBW:0.810kHz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedie B W e B B B a dg WodWe e B W e B B B« dg
1 2389.88 4170 54.00 -12.30 30.93 27.38 6.78 33.34 10.03 300 209 AVERAGE 1 243700 93.96 ----ee weeeee 82.79 27.60 6.85 33.31 10.03 300 209 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : B23 of B46




ssamanas. FCC RADIO TEST REPORT Report No. :FR483110A

Pol. Vertical Fundamental
qgplLevel (dBuvim)
' \
1 |
\
| H
pts |
815 |
\\,\ ! PEAK_BE T4
L 1
e | )
o i
- |
|
Peak ‘ | Blank
1. ‘ T
495 MJ' mwu 814 2500
fequency
Site & O3CHIL-HY
Condition: PEAK_BE_74 3u 91200 01620 246828 VERTICAL
+ RBH:1000. 000kHz VBA': 3000.000Ktz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi Ba e B B @ B B B a deg
1 2463.87 53.94 74.00 -0.06 4244 20.84 6.91 3328 10.03 30 209 PENC
qgplLevel (dBuvim)
' \
1 |
\
| H
|
LI Y |
\ |
oy i
| || WG 5 5
\__ ‘ l 1
2% | |
Avg. ‘ ! Blank
1. ‘ 1
495 24621' mwu U814 2500
fequency
Site : O3CHIL-HY
Condition: AVG_BE_54 3n 91260_01620 240828 VERTICAL
: REN:1009., 008Kz VBH:0. 010Kz ST:Auto
Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi e B/ B B @ B B B deg
1 2483.87 4252 54.00 -11.48 3L@2 20.84 6.91 3328 10.03 300 209 AVERAGE
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